FCC TEST REPORT Report No. : F432309

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Preamp Limits Emission Margin Detect
Polarity Factor Loss Factor

(MHz) (dB/m) (dB) (dBuV) (dB) (dBuV/m)(dBuV/m) (dB) Mode
2400.960 H 2819 1.72 102.09 41.14 - 90.86 - Peak
2400.960 H 2819 172 101.73 4114 - 90.50 - AV.
2400.840 \Y% 28.19 172 107.70 41.14 - 96.47 - Peak
2400.840 Vv 2819 172 10749 41.14 - 96.26 - AV.
4801.980 H 3299 242 5464 4232 74.00 47.73 -26.27 Peak
4801.980 H 3299 242 5284 4232 54.00 45.93 -8.07 AV.
4801.940 \Y 3299 242 5241 4232 74.00 45.50 -28.50 Peak
4801.940 \Y 3299 242 4853 4232 54.00 41.62 -12.38 AV.
7206.000 V/H - - - - - - - Peak, A.V.
9608.000 V/H - - - - - - - Peak, A.V.
12010.000 V/H - - - - - - - Peak, A.V.
14412.000 V/H - - - - - - - Peak, A.V.
16814.000 V/H - - - - - - - Peak, A.V.
19216.000 V/H - - - - - - - Peak, A.V.
21618.000 V/H - - - - - - - Peak, A.V.
24020.000 V/H - - - - - - - Peak, A.V.

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Test Engineer:

Jay
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FCC TEST REPORT Report No. : F432309

Test Mode: Mode 2

Test Distance: 3 M

Temperature: 26 °C

Relative Humidity: 48 %

Test Date: Apr. 02, 2004

Emission level (dBuV/m) = 20 log Emission level (uV/m)

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

I The test that passed at the minimum margin was marked by the frame in the following test record
B Spurious Emission

i Level (dBuVY/m} Date: 2004-04-02 Time: 15:11:50
3
FCC CLASS-B
-6dB

FCC CLASS-B-AYW

54 T

-6dB
’ 1000 5800, 10600. 15400, 20200. 25000
Frequency (MHz)
Site C03CHO3-HY
Conditionn  FOC CLASS-B Sm HORN-ANT-6741 HORIZONTAL
EUT
Power  : 110V/60Hz
Iodel
Iemo - Cradle mode Blietooth T2 CH39 2441 MHz
Over Limit Bead Probe Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dEuV,/m dE ABul/m ARl dE dE de cm deg
1 £390.000 44_37 -29.&63 74.00 GE55.60 28.1%2 1.72 41.14 Peak e e
z Z390_.000 3211 -21.8% 54.00 43.34 25193 1.72 41.14 Average e S
3 H Z440_.%%20 SZ.E1 103.62 Z8.320 1.75 41.17 Peak ki s
4 ¥ Z440_220 52,34 103.4&6 Z8.30 1.75 41.17 Awerage e ioers =TT
E £483_ 500 44 .7 -293_.283 74_.00 LEE. 70 E&5.40 1.2z 41.Z0 Peak E ==
[ 40732 SO0 ] 20 —Z1 70 L4 (00 472 o o 40 1.2 a1 0 Srrsrscrs == ===
7 !| 4820.8%0 50.21 -3.79 54.00 56.97 33.19 2.5l 4Z_ 46 Average 10z 315
2 4380_820 El.81 -2Z.1% 74_.00 L5 E7 33.1%9 z.E1 4Z.4e Peak 1oz 31k
Remark: The “X” represent a fundamental frequency.
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FCC TEST REPORT Report No. : F432309

Level (dBuV/m) Date: 2004-04-02 Time: 15:15:25
3

FCC CLASS-B

-6dB

FCC CLASS-B-AV

54 g

E -6dB
i
1]
1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site :03CHO3-HY
Condition  FCC CLASS-B 3m HORN-ANT-6741 VERTICAL
EUT g
Fower : 110%/60Hz
Iodel
Memo : Cradle mode Bluetooth T3 CH39 2441 MHz
Over Limit Bead Probe Cakle Preamp Ant  Table
Fregq Level Limit Line Lewvel Factor Loss Factor PRemark Pos Pos
MH= dBuW,/m dE dBuV/m dBul’ dE dE dE Cm deg
1 £390.000 44,97 -F2.03 74.00 EBE.Z0 Z8.1% 1.7 41.14 Peak kit <=
z £390.000 3z2.9% -El1.08 E£4.00 44.15 Z28.1% 1.7 41.14 Awerage ks SR
3 X z440.970 9776 la08_.88 EZ5.30 1.75 4117 Average e e
4 ¥ F440.3970 3778 las._5%0 E5.30 1.75 41.17 Peak oo ===
£ Z483_EF00 44.60 -F3.40 74.00 EE_EE Z8.40 1.8 41.Z0 Peak kit <=
& Z483.E00 3z2.31 -El1.62 E£4.00 43.Z3 Z5.40 1.8 41.2Z0 Awerage ks SR
7! 4880.950 48.48 -L_ Kz L4_ 00 LEE_E4 33_19 2.51 47 46 Average e e
=] 4880.%50 E0O.67 -E3.33 74.00 E7.43 33.1% Z.51 d4F.4& Peak oET e

Remark: The “X” represent a fundamental frequency.

>  For 4.88095GHz ~ 25GHz
Remark: Frequency from 4880.95MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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FCC TEST REPORT Report No. : F432309

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Preamp Limits Emission  Margin Detect
Polarity Factor Loss Factor

(MHz) (dB/m) (dB) (dBuV) (dB) (dBuV/m)(dBuV/m) (dB) Mode
2440.990 H 2830 1.75 103.63 41.17 - 92.51 - Peak
2440.990 H 2830 1.75 10346 4117 - 92.34 - AV.
2440.970 \Y% 28.30 1.75 108.90 41.17 - 97.78 - Peak
2440.970 Vv 2830 1.75 108.88 41.17 - 97.76 - AV.
4880.890 H 3319 251 5857 4246  74.00 51.81 -22.19 Peak
4880.890 H 33.19 251 5697 4246  54.00 50.21 -3.79 AV.
4880.950 \Y% 33.19 251 5743 4246  74.00 50.67 -23.33 Peak
4880.950 \Y% 3319 251 5524 4246  54.00 48.48 -5.52 AV.
7323.000 V/H - - - - - - - Peak, A.V.
9764.000 V/H - - - - - - - Peak, A.V.
12205.000 V/H - - - - - - - Peak, A.V.
14646.000 V/H - - - - - - - Peak, A.V.
17087.000 V/H - - - - - - - Peak, A.V.
19528.000 V/H - - - - - - - Peak, A.V.
21969.000 V/H - - - - - - - Peak, A.V.
24410.000 V/MH - - - - - - - Peak, A.V.

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Test Engineer:

Jay
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FCC TEST REPORT Report No. : F432309

Test Mode: Mode 3

Test Distance: 3 M

Temperature: 26 °C

Relative Humidity: 48 %

Test Date: Apr. 02, 2004

Emission level (dBuV/m) = 20 log Emission level (uV/m)

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

I The test that passed at the minimum margin was marked by the frame in the following test record
B Spurious Emission

i Level {dBu¥/m} Date: 2004-04-02 Time: 10:02:14
FCC CLASS-B
40 ! -6dB
| |
1 3
" 30 G4, 9. 132, 166. 200
Frequency (MHz)
Site C03CHD3-HY
Condition  FCC CLASE-B 3m BIC-9124--301 HORIZONTAL
EUT
Power S L10W E0Hz
Iodel
Memo - Cradle mode Bluetooth T2 CH7TE 24800 Hz
Over Limit Pead Probe Cable Preaup Ant Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Pemark Pos=s Pos=s
MHz dBuV,/m dE dBuW/m dBuv dB dB dB O deqg
1 F2.380 9.5l -10.4% 40.00 43.00 1357 0.%2 E£8.04 Peak == =5
Z 37.310 3z.zz -7.77 40.00 d4&6.8% 1z.33 1.04 E£8.03 Peak i e
3 lo0_320 30.87 -12.93 d43_50 456 86 9.8z 1.7% E£7.30 Peak ki ek
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FCC TEST REPORT Report No. : F432309

= Level (dBu¥Y/m) Date: 2004-04-02 Time: 10:18:33
FOORCOASSASRE
F6dB-
|l
Lt
1 2 3

200 360. 520. G0, 840. 1000
Frequency (MHz)
Site C03CHD3-HY
Condition © FOCO CLASE-B 3m LOG-3111-221 HORIZONTAL
EUT ' ' )
Fower  110WV/60HzZ
Model
Memo . Cradle mode Bluetooth T2 CH7E 24800 Hz
Over Limit Pead Probe Cable Preaup Ant Table
Freg Level Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MHz dBuV,/m dE dBuW/m dBuv dB dB dB O deqg
1 464000 32Z.35 -13.05 46.00 40.7Z 1&.81 3.79%  Z28.37 Peak it <=
z Eag. 400 323.08 -12.92 4&6.00 38.55 18.2& 4.37 Z28.80 Peak e S
2 s00._000  3FOER -12.77 46.00 3F&.5E1 0 zZ0O.3E E.14 Z8.20 Peak = e i
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FCC TEST REPORT

Report No. : F432309

o Level (dBuVY/mj) Date: 2004-04-02 Time: 15:23:28
5
FCC CLASS-B
-6dB
54 = FCC CLASS-B-AV
1 _§dB
i 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site C03CHD3-HY
Condition  FCC CLASS-B 3m HORN-ANT-6741 HORIZONTAL
EUT ;
Power  : 110V/60Hz
Model
Memo - Cradle mode Bluetooth T2 CH7E 24800 Hz
Over Limit Bead Probe Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Los=s Factor Remark Pos Pas
MHz dBuV,/m AE dBul/m dABuw fal =] ful=] dB fud 11 deg
1 Zzo0.000 44 5% -Z9. 41 74.00 E£E5E 82 2519 1.72 41.14 Teak e e
z Z390.000 32.33 -Z1.67 54.00 43 .55 2319 1.72 41_14 Average i i
3 M Z475.960 92353 04_51 2540 1.82 41_20 Average R o cron i
4 X Z475_960 9372 04_70 2540 1.82 41.20 Peak e o
£ Z453_ 500 47.5% -11.11 54.00 E3.87 Z5.40 1.82 41_20 Average e e
& Z453.500 4574 -Z5.Z6 74.00 E5.72 Z5.40 1.82 41_20 TPeak i i
7 4958 000 51,59 —77 11 24 00 E2 &5 33 33 Z 44 47 53 TPeak 107 376
k=S !|4958_DDD E0.77 -3.23 54.00 EB7.E53 3333 Z. 44 47 _ 53 Average 107 326
Remark: The “X” represent a fundamental frequency.
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FCC TEST REPORT Report No. : F432309

s Level {dBuV/mj) Date: 2004-04-02 Time: 10:07:19
FCC CLASS-B
|
40 133 -6dB
i pllg e | |
th, i
030 B4, 98. 132, 166. 200
Freguency (MHz)
Site -03CHO3-HY
Condiion ; FCC CLAES-B 3m BIC-9124--301 VERTIC AL
EUT
Power Sl alHz
Iodel :
Iemo : Cradle mode Bluetooth TX CHTE 24300MHz
Ower Limit Bzad Probe Cable Preanp Ant  Table
Freg Level Limit Line Lewel Factor Loss Factor ERemark Pos Pos
MH= dBuV/m dE dBuW, /m dBuy feis] dB dE oI deg
1! 3E.380 35.07 -3.593 40.00 4595.56 13.57 0.98 Z5.04 Peak = ==
z ! 34520 32E5.E7 -4.73 40.00 4518 13.14 1.01 Z5.04 Peak ekt Sl
3! 37.310 26.33F -3.67 40.00 E0.3% 12 33 1.04 Z85_.03 Peak 11z a4z
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FCC TEST REPORT

Report No. : F432309

Level {dBuV/mj)
80

Date: 2004-04-02 Tirme: 10:12:51

FORCICASSAE R E
codB-
L]
40 3
- 2
1MWW
4 200 360, 520, 630, &40, 1000
Frequency {MHz)
Site -03CHO3-HY
Condition ; FCC CLAES-B 3m LOG-9111-221 VERTIC AL
EUT ’ ’ ’
Fower :110W/60Hz
Iodel
Iemo : Cradle mode Bluetooth T2 CH7E 24500MHz
Ower Limit Bzad Probe Cable Preanp Ant  Table
Freg Level Limit Line Lewel Factor Loss Factor ERemark Pos Pos
MH= dBuV/m dE dBuW, /m dBuy feis] dB dE oI deg
1 &04_ 800 31.40 -14.60 46.00 36.7% 15.98 4_ 47 Z5.79 Peak = ==
Z 537500 3465 -11.3F d4&.00 38.35 1975 4. 65 Z8.70 Peak e i
3 S995_000 328.10 -1L5.20 E4.00 38.42 Z2_.2Z0 E.68 Z8_Z0 FPeak ki s
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FCC TEST REPORT Report No. : F432309

i Level {dBuW/mj) Date: 2004-04-02 Time: 15:15:25
3
FCC CLASS-B
-GdB
54 FCC CLASS-B-AY
f i1 _6dB
4 1000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Site c03CHD3-HY
Condition ; FCC CLASS-B 3m HORN-ANT-6741 VERTICAL
EUT
Fower  : 110V/60Hz
Iodel
Iemn : Cradle mode Bluetooth T CH7E 2480MHz
Ower Limit Bead Probe Cahle Preamp Ant  Takle
Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Pos
MHz dBuV/m dB dBul /m dBalr dE dE dE cmw deg
1 Z390_000 45,15 -28.81 74.00 L6 .42 E8._19 1.72 41.14 Peak = ===
Z Z390_000 33,12 -Z0.88 54.00 4435 E8.19 1.72 41.14 Awerage B e
3 M Z478.270 28,83 102.81 Z8.40 1.82 41.Z0 Peak i =
4 X 2478.270 28,76 102.74 28.40 1.82 41_Z0 Awverage e =
£ 2483 500 44.78 -23_Z2 74.00 EE.T7& Z8.40 1.82 41.zZ0 Peak et ==
& 2483500 3E.54 -Z1.46 54.00 43 58 E8.40 1.82 41.E20 Awerage B e
71 4958 000 49,67 -4.33 5400 S5 43 3333 Z.44 47 53 Awerage = i
g 43L53_ 000 E0.93 -23.07 74.00 E7.62 33.33 Z.44 4F_E3 Peak e =

Remark: The “X” represent a fundamental frequency.

>  For4.958GHz ~ 25GHz
Remark: Frequency from 4958MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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FCC TEST REPORT Report No. : F432309

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Preamp Limits Emission Margin Detect
Polarity Factor Loss Factor

(MHz) (dB/m) (dB) (dBuV) (dB) (dBuV/m)(dBuV/m) (dB) Mode
2478.960 H 2840 1.82 104.70 41.20 - 93.72 - Peak
2478.960 H 2840 1.82 104.51 41.20 - 93.53 - AV.
2478.970 \ 2840 1.82 109.81 41.20 - 98.83 - Peak
2478.970 \Y 28.40 1.82 109.74 41.20 - 98.76 - AV.
4958.000 H 33.33 244 5865 42.53 74.00 51.89 -22.11 Peak
4958.000 H 33.33 244 5753 4253 54.00 50.77 -3.23 AV.
4958.000 \% 33.33 244 5769 4253 74.00 50.93 -23.07 Peak
4958.000 \Y% 33.33 244 5643 4253 54.00 49.67 -4.33 AV.
7440.000 V/H - - - - - - - Peak, A.V.
9920.000 V/H - - - - - - - Peak, A.V.
12400.000 V/H - - - - - - - Peak, A.V.
14880.000 V/H - - - - - - - Peak, A.V.
17360.000 V/H - - - - - - - Peak, A.V.
19840.000 V/H - - - - - - - Peak, A.V.
22320.000 V/H - - - - - - - Peak, A.V.
24800.000 V/H - - - - - - - Peak, A.V.

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Test Engineer:

Jay

SPORTON International Inc. FCC ID. : RZPPMX700
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FCC TEST REPORT Report No. : F432309

Test Mode: Mode 4

Test Distance: 3 M

Temperature: 26 °C

Relative Humidity: 48 %

Test Date: Apr. 02, 2004

Emission level (dBuV/m) = 20 log Emission level (uV/m)

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

I The test that passed at the minimum margin was marked by the frame in the following test record
B Spurious Emission

& Level (dBuW/mj) Date: 2004-04-02 Time: 10:35:01
FCC CLASS-B
40 ! -5dB

|,
(o)

30 64 93. 132. 166. 200
Frequency (MHz)
Site cD3CHD3-HY
Condition : FCC CLASS-B 3m BIC-9124--301 HORIZONTAL
EUT
Power 110W/60Hz
Model
Iemn . Earphone ¥ Bluetooth T2 CHTS 24800 Hz
Over Limit Bead Prohe Cakle Preamp Ant  Table
Freq Lewel Limit Line Lewvel Factor Loss Factor Bemark Pos Pos
MH= dEuV /m dBE dBuV./m dBuly dE dE dB cm deg
1 37.310 32.52 -7.48 40.00 4718 17 33 1.04 28.03 Peak -—- -—-
z 95340 28.37 -15.1% 43 50 4487 9.65 1.75 Z£7.590 Peak - -—-
3 124.870 321.76 -11.74 43_E0 4Z2.28 14.06 Z.45 Z7.73 Peak e ik
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FCC TEST REPORT Report No. : F432309

gg LEVE! (GBUYIT) Date: 2004-04-02 Time: 10:23:04
FCOFCOASSERE
L6dB
i 1
40 1
o] 2
3

i 200 360. 520. G0, G40, 1000
Frequency (MHz)
Site C03CHO3-HY
Condition | FCOC CLASS-B 3m LOG-9111-221 HORIZONTAL
EUT
FPower : 110W/60Hz
Iodel
Memo  : Earphone X Bluetooth T CH7E 2450MHz
Over Limit Bead Probe Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBuV,/m AE dBul/m dABuw fal =] ful=] dB fud 11 deg
1 ! E37.600 41.61 -4.33% 45.00 52 71 1314 3.07 E7.31 Peak 108 34Z
Z 337.600 36.0% -3.91 45.00 44 658 1574 F.46 E7.79 Peak b LS
3 537_600 34_.15 -11.85 45.00 35.45 19 78 4. 65 E8.70 Peak kol S
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FCC TEST REPORT Report No. : F432309

= Level (dBu¥Y/m) Date: 2004-04-02 Time: 10:29:11
FCC CLASS-B
40 ! -6dB
i |
3
]

30 64, 98. 132. 166. 200
Frequency (MHz)
Site C03CHD3-HY
Condition  FCC CLASE-B 3m BIC-9124--301 VERTICAL
EUT ' ' '
Fower  110WV/60HzZ
Model :
Memo : Earphone X Bluetooth T CH78 24300 He
Over Limit Pead Probe Cable Preaup Ant Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Pemark Pos=s Pos=s
MHz dBuV,/m dE dBuW/m dBuv dB dB dB O deqg
1! 3Z.380 34.84 -L5.16 40.00 48.33 13_E7 0.98 Z8.04 Peak it <=
2 37.310 35.31 -4.5% 40.00 43,37 1Z.33 1.04 28.03 Peak e S
2 93_ 190 E9_ EZE -14.28 d43.50 45 83 Q.7E 1.77 £7.30 Peak = e i
SPORTON International Inc. FCC ID. : RZPPMX700
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FCC TEST REPORT Report No. : F432309

i Level {dBuV/m) Date: 2004-04-02 Time: 10:40:49
FCOCONSSERE.
L6dB-
||
]
2 3

MMWVMW

b 200 360, 520, G0, 840, 1000
Frequency (MHz)
Site S03CHO3-HY
Condition ; FCC CLASS-B 3m LOG-9111-221 VERTICAL
EUT g ’ ’ '
Fower : 110%/60Hz
Iodel :
Memo  : Earphone X Bluetooth TX CH7E 24800 Hz
Over Limit Bead Probe Cakble Preanp Ant  Table
Fregq Level Limit Line Lewvel Factor Loss Factor PRemark Pos Pos
HMH=z dBuVW/m dE dBuW m dBul de dB dB cm dag
1 604_800 30.40 -15.60 46.00 3E5.7% 18_98 4. 47 E5_.79 Peak —— =5
z g37.600 32EZ.65 -13.35 46.00 36.95 139 .7E 4.65 E2.70 Peak Gk S

2 92¢.000 2210 -Z0.20 E4.00 22,42 Zz. 20 .62 E2.2Z0 Teak i ik

Test Engineer:

Jay
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FCC TEST REPORT Report No. : F432309

Test Mode: Mode 5

Test Distance: 3 M

Temperature: 26 °C

Relative Humidity: 48 %

Test Date: Apr. 02, 2004

Emission level (dBuV/m) = 20 log Emission level (uV/m)

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

I The test that passed at the minimum margin was marked by the frame in the following test record
B Spurious Emission

i Level (dBuv/mj} Date: 2004-04-02 Time: 10:51:24
FCC CLASS-B
40 ! -6dB
1 I 3
2
L 30 64 98. 132. 166. 200
Frequency (MHz)
Site CO3CHO3-HY
Condition | FCC CLASS-B 3m BIC-9124--301 HORIZONTAL
EUT
Fower  110WV/60Hz
Iodel :
Iemn - Earphone ¥ Bluetooth T CH7E 24800 Hz
Ower Limit Bead Probe Cable Preamp Ant  Tahble
Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos=s Pos=s
MHz dEuV,m dB dBul/m dBulr de dE dE CIn deg
1 27.310 32.88 -7.44 40.00 47 .22 1233 1.04 E2.03 Peak =S +=s
Z TE.EW0 ZE.85 -14.15 40.00 4335 9.01 1.44 Z7.95 Peak e e
3 148 _660 3438 -9.17 43.50 47.64 12.30 2.24 Z7.80 Peak ke kT
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FCC TEST REPORT Report No. : F432309

e Level (dBuW/mj) Date: 2004-04-02 Time: 10:56:37
FCORCOASSERE
H6dB
- 3

2

i 200 360. 520. B0, G40, 1000
Frequency (MHz)
Site S03CHO3-HY
Condition : FCC CLASS-B 3m LOG-9111-221 HORIZONTAL
EUT g
Fower : 110W/460Hz
Model
Memn Earphone ¥ Bluetooth TX CH7YE 2430MHz
Owver Limit Bead Probe Cahkle Preamnp int.  Table
Freq Lewel Limit Line Lewel Factor Los=s Factor Remark Pos Pas
MHz dBuV,/m dE dBul/m dBuw fal =] dB dB cm deg
1 ZEO_S00 34.63 -11.37 45.00 45 55 14 03 Z.67 E7.6E Peak =2 +=5
972 600 Se 84 -9 16 45 00 245 43 215 T4 S a8 2.79 Peak ke b
3 ! S8E7.600 41.00 -5.00 45.00 41.6% E1.30 L.65 E8_.EF4 Peak 1z1 34E
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FCC TEST REPORT Report No. : F432309

= Level (dBu¥Y/m) Date: 2004-04-02 Time: 10:46:25
FCC CLASS-B
40 ! -6dB
i I
h 2 j
]

30 64, 98. 132. 166. 200
Frequency (MHz)
Site C03CHD3-HY
Condition  FCC CLASE-B 3m BIC-9124--301 VERTICAL
EUT ' ' '
Fower  110WV/60HzZ
Model :
Memo : Earphone ¥ Bluetooth T2 CH7E 24800 Hz
Over Limit Pead Probe Cable Preaup Ant Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Pemark Pos=s Pos=s
MHz dBuV,/m dE dBuW/m dBuv dB dB dB O deqg
1! 3Z.380 34.5% -L5.41 40.00 48.08 13_E7 0.98 Z8.04 Peak it <=
z TE.ET70 E6.11 -13.8% 40,00 4381 2.01 1.44 27.95 Peak e S
2 93_1%0 7.5l -1E5.593 4350 43 32 Q.7E 1.77 £7.30 Peak = e i
SPORTON International Inc. FCC ID. : RZPPMX700
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s Level (dBuV/m) Date: 2004-04-02 Time: 11:01:57
FOORCOASSRERE
HedB
40 = A
— 2

200 360. 520. G&0. §40. 1000
Frequency (MHz)
Site S03CHD3-HY
Condition  FCC CLASS-B 5m LOG-9111-221 VERTICAL
EUT
Fower : 110V/60Hz
IModel
Memo  : Earphone ¥V Bluetooth T2 CH7E 2450 Hz
Ower Limit Bead Probe Cable Preanp Ant  Table
Fregq Level Limit Line Lewvel Factor Loss Factor ERemark Pos Pos
MH= dBuW/m dE dBuW/m dABut dB AB dB T deog
1 337.600 E7.94 -18.06 4&6.00 35.53 1E5.74 3.48 E7.7% Peak su ==
z 938.400 34.86 -11.14 4&5.00 35.01 Zl.&6 E.45 Z28.Z6 FPeak el S
21 QE7.600 40.E54 -5 46 4500 41.23 zl.30 E.gE Z2.Z4 Peak = e e

Test Engineer:

Jay
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Test Mode: Mode 6

Test Distance: 3 M

Temperature: 26 °C

Relative Humidity: 48 %

Test Date: Apr. 02, 2004

Emission level (dBuV/m) = 20 log Emission level (uV/m)

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

I The test that passed at the minimum margin was marked by the frame in the following test record
B Spurious Emission

i Level (dBuv/mj} Date: 2004-04-02 Time: 11:21:59
FCC CLASS-B
40 ! -6dB
1 I ] 3
L 30 64 98. 132. 166. 200
Frequency (MHz)
Site CO3CHO3-HY
Condition | FCC CLASS-B 3m BIC-9124--301 HORIZONTAL
EUT
Power : 110V/60Hz
Iodel :
Iemn - Earphone 7 Bluetooth T CH78 2480MHz
Ower Limit Bead Probe Cable Preamp Ant  Tahble
Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos=s Pos=s
MHz dEuV,m dB dBul/m dBulr de dE dE CIn deg
1 27.310 3E2.98 -7.04 40.00 47 .82 1233 1.04 E2.03 Peak =S +=s
Z 131150 3z2.15 -11.35 4350 46.49 11.4Z% z.08 Z7.84 Peak e e
3 lee_510 34.07 -9.43 43.50 46.44 13.06 2.34 Z7.77 Peak ke kT
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e Level (dBuW/mj) Date: 2004-04-02 Time: 11:11:46
FCORCOASSAERE
rodB-
17 =
]
2

i 200 360. 520. B0, G40, 1000
Frequency (MHz)
Site S03CHO3-HY
Condition : FCC CLASS-B 3m LOG-9111-221 HORIZONTAL
EUT g
Fower  110V/60Hz
Model
Memn  : Earphone 7 Bluetonth T3 CH7E 2480MHz
Owver Limit Bead Probe Cahkle Preamnp int.  Table
Freq Lewel Limit Line Lewel Factor Los=s Factor Remark Pos Pas
MHz dBuV,/m dE dBul/m dBuw fal =] dB dB cm deg
1 311.z00 Z4.8% -Z1.11 45.00 35.E5 13 86 3.14 E7.36 Peak =2 +=5
S28 400 24 08 -11.9 4 00 35 F3 l.£68 L. 4fb 8. 76 Pagk ek et
3 ! 2887.600 42.285 -3.75 45.00 47 %4 EF1.30 L.65 E8_.EF4 Peak 1lo= 3E4
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i Level (dBuY/m) Date: 2004-04-02 Time: 11:16:51
FCC CLASS-B
40 ! -6dB
1 |
5 3
l]3I] 6. 98. 132. 166. 200
Frequency (MHz)
Site c03CHD3-HY
Condition : FCC CLASS-B 3m BIC-9124--301 VERTICAL
EUT )
Fower  : 110WV/60Hz
Iodel :
Memo  : Earphone Z Bluetooth T3 CH7E 2480MHz
Oyer Limit Bzad Probe Cable Preaup Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBuV m dB dBuWSm dBuvf faiz] falz] falz] fus 1Y deg
1 37.310 31.8% -g.18 40.00 46.48 1Z.33 1.04 Z8.03 Peak kit <=
z TZ.670 Z2E.86 -14.14 40.00 43,36 2.01 1.44 27.395 Peak s S
3 92.340 E8.16 -15.34 43 50 44 66 = 2 1.75% £7.30 Peak = e i
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s Level {dBu/m) Date: 2004-04-02 Time: 11:06:37
FCORCONSSAE R B
-6dB
L
=i
1 2

b 200 360, 520, 680, &40, 1000
Frequency (MHz)
Site -03CHO3-HY
Condition ; FOO CLASE-B 3m LOG-9111-221 VERTIC AL
EUT : ; g
Fower S 110V/E0H=
Model :
Memo  : Earphone Z Bluetooth TX CH7YE 2450MHz
Over Limit Bead Probe Cahle Preamp Ant  Table
Freq Level Limit Line Lewel Factor Loss Factor ERemark Pos Pos
MHz dBul/m dE dBuV/m dBuy de feiz] feiz] O deqg
1 637 600 34 27 -11.73 46.00 38 57 1375 4 65 Z8_.70 Peak e ==
Z 2358. 400 323.44 -1Z2. 56 4&.00 34.5% Z1_g6 L. 45 Z8_.E& Peak e i
3 S9E58._ 400 39.Z8 -6.7EZ 46.00 35,37 Z1.90 L85 Z8.E4 Peak g s
an It
Test Engineer: '
Jay
SPORTON International Inc. FCC ID. : RZPPMX700
TEL : 886-2-2696-2468 Page No. : 60 of 66

FAX : 886-2-2696-2255 Issued Date : Apr. 28, 2004



FCC TEST REPORT Report No. : F432309

6. Antenna Requirements
The EUT use a printed antenna. It is considered to meet antenna requirement of FCC.
Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that assembled by the responsible party shall be used

with the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas greater
than 6dBi are used, the power shall be reduced by the same amount in unit dB comparing to the
directional gain of the antenna minus 6dBi.

Antenna Connected Construction

The antenna used in this product is printed antenna without connector.

SPORTON International Inc. FCC ID. : RZPPMX700
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7. RF Exposure

FCC Rules and Regulations Part 1.1307,1.1310,2.1091,2.1093:

RF Exposure Compliance

7.1 Limit For Maximum Permissible Exposure (MPE)

(A) Limits for Occupational / Controlled Exposure

Frequency Range |Electric Field Strength Magnetic Field Power Density (S) Averaging Time
(MHz) (E) (V/m) Strength (H) (A/m) (mW/ cm?) |[E]*,H|* or S
(minutes)

0.3-3.0 614 1.63 (100)* 6
3.0-30 1842/f 4.89/f (900/f)* 6
30-300 61.4 0.163 1.0 6
300-1500 F/300 6
1500-100,000 5 6

(B) Limits for General Population / Uncontrolled Exposure

Frequency Range |Electric Field Strength Magnetic Field Power Density (S) Averaging Time
(MHz) (E) (V/m) Strength (H) (A/m) (mW/cm?) |E|%,|H]* or S
( minutes )
0.3-1.34 614 1.63 (100)* 30
1.34-30 824/f 2.19/f (180/f)* 30
30-300 27.5 0.073 0.2 30
300-1500 F/1500 30
1500-100,000 1.0 30
F=frequency in MHz *Plane-wave equivalent power density
SPORTON International Inc. FCC ID. : RZPPMX700
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7.2 MPE Calculations

Power Density =Pd (mW/cm?) = EIRP/4 7z d*
EIRP=P -G

P=Peak output power (mW)
G=Antenna numeric gain (numeric)
d=Separation distance (cm)

Because the EUT belongs to General Population/ Uncontrolled Exposure, the limit of power density is 1.0

mW/cm?.
Calculated RF
Channel |Antenna Gain|Antenna Gain Peak Output | Peak Output Exposure at P 2
. . Power Power = Limit (mW/cm?)
NO. (dBi) (numeric) d=20cm
(dBm) (mW) (mW/cm?)

Channel 00 0.00 1.00 0.51 1.12 0.0002 1.00

Channel 39 0.00 1.00 0.48 1.12 0.0002 1.00

Channel 78 0.00 1.00 0.41 1.10 0.0002 1.00

7.3 FCC Radiation Exposure Statement

This equipment complies with FCC radiation exposure limits set forth for an uncontrolled environment. In
order to avoid the possibility of exceeding the FCC radio frequency exposure limits, human proximity to

the antenna shall not be less than 20cm during normal operation.
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8. List of Measuring Equipments Used

Instrument Manufacturer Model No. Serial No. Characteristics Calibration Date Remark
EMC Receiver R&S ESCS 30 100132 9KHz -2.75GHz | Jun. 12,2003 Conduction
LISN MessTec NNB-2/16Z 2001-008 9 KHz — 30 MHz Apr. 30, 2003 Conduction
LISN MessTec NNB-2/16Z 2001-009 9 KHz — 30 MHz Apr. 30, 2003 Conduction
. LINDGREN LRE-2060 1004 <450 Hz N/A Conduction
EMI Filter
. LINDGREN N6006 201052 0~60Hz N/A Conduction
EMI Filter
. - Conducti
RF Cable-CON Suhner Switzerland RG223/U CB029 9KHz~30MHz Dec. 24, 2003 onduction
Conduction
50 ohm BNC type NOBLE 500hm TMO013 50 ohm Apr. 24, 2003
. . SIDT FRANKONIA SAC-3M 03CHO3-HY 30MHz~1GHz Jun. 21, 2003 Radiation
3m Semi Anechoic
Spectrum analyzer R&S FSP40 100004 9KHZ~40GHz Aug. 23, 2003 Radiation
Amplifier HP 8447D 2944A09072 | 100KHz — 1.3GHz | Nov. 05, 2003 Radiation
Biconical Antenna | SCHWARZBECK | VHBB 9124 301 30MHz —200MHz | Jul. 24, 2003 Radiation
e (03CHO3-HY)
Log Antenna SCHWARZBECK | VUSLP 9111 221 200MHz -1GHz | Jul. 24, 2003 Radiation
e (03CHO3-HY)
~ Radiati
RF Cable-R03m Jye Bao RG142 CB021 30MHz~1GHz Dec. 03, 2003 adiation
Amplifier MITEQ AFS44 879981 100MHz~26.5GHz | Jul. 23, 2003 Radiation
Horn Antenna COM-POWER 3115 6741 1GHz - 18GHz Apr. 08, 2004 Radiation
Turn Table HD DS 420 420/650/00 0 ~ 360 degree N/A Radiation
Antenna Mast HD MA 240 240/560/00 Tm-4m N/A Radiation
Horn Antenna Schwarzbeck BBHA9170 154 15GHz~40GHz Jun. 02, 2004 Radiation
- - Radiati
RF Cable-HIGH Jye Bao RG142 CBO030-HIGH 1GHz~29.5GHz Dec. 05, 2003 adiation
sk Calibration Interval of instruments listed above is one year.
% Calibration Interval of instruments listed above is one year, except for Horn Antenna, BBHA9170.
»& Calibration Interval of Horn Antenna, BBHA9170, is three years.
SPORTON International Inc. FCC ID. : RZPPMX700
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9. Uncertainty of Test Site

Uncertainty of Conducted Emission Measurement (30MHz ~ 1000MHz)

Uncertainty of i
Contribution Probability u(xl. )
dB Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch Receiver VSWR I'=
LISN VSWR I'2= +0.:34/0.3 U-shape 0.24
Uncertainty=20log(1-I'1*T"2) >
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of 2.26
confidence of 95% U=2Uc(y)
Uncertainty of Radiated Emission Measurement (150kHz ~ 30MHZz)
Contribution Uncertainty of i
i Probability | u(x;,)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch
Receiver VSWR 1= 0.20 +0.39/-0.41 | U-shaped | 0.28
Antenna VSWR I'2=0.23
Uncertainty=20log(1-I'1*T"2)
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of 254
confidence of 95% U=2Uc(y)

U=y {(1/2)?+(0.3/2)>+(22+0.52+22+0.252+22)/3+(0.54)?/2}=2.2  for 10m test distance
U=y {(1/2)>+(0.3/2)>+(22+32+22+0.252+22)/3+(0.54)?/2}=2.7 for 3m test distance
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Uncertainty of Conducted Emission Measurement (1GHz ~ 40GHz)

. X
Contribution Uncertamtypor];bab”ity Ci Ci*u
dB o u(xi)
Distribution
Receiver reading 10.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration 1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration 10.50 Normal(k=2) 0.25 1 0.25
Receiver Correction 12.00 Rectangular 1.15 1 1.15
Antenna Factor Directional 1.50 Rectangular 0.87 1 0.87
Site imperfection 12.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR 1= 0.197 +0.34/-0.35|  U-shaped 0.244 1 0.244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I'1*T"'2*T'3)
Combined standard uncertainty 2.36
Uc(y)
Measuring uncertainty for a level 4.72
of confidence of 95% U=2Ue(y)
U=/{(0.3/2)? +(22+1.52+0.22)/3+(0.2)%/2}=1.66
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